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Certificate SGSHK-COC-360014

The organization

YUSHYANG FLOOR CO., LTD.

No.165, Ming Sheng Rd., Taichung City, Taiwan

has been assessed and certified as meeting the requiremeants of

FSC™ Chain-of-Custody

The company was assessed against the following standards:
FSC-STD-40-004 Version 3.0 FSC Standard for Chain of Custody Certification ~ Apnil 2017

for the products detailed in the scope balow

Purchase of FSC 100% and FSC Mix plywood, solid wood, manufacturing,
outsourcing of cutting, slicing and gluing, sales of FSC 100% and FSC Mix solid
wood flooring, engineered wood flooring and veneer (Transfer System).
Purchase and sales FSC 100% and FSC Mix plywood, solid wood and veneer
(Transfer System).

This certificate is valid from 15 January 2018 until 7 July 2021
and remains valid subject to satisfactory surveillance audits.
Recertification audit due before 29 June 2021

Issue 2. Certified since July 2016

SGS Rel # TWIB/00558 r© ™

AN
-

$GS Hong Kong Limited
17/F, The Octagon, No.6 Sha Tsui Road,

Tsuen Wan, New Temilories, Hong Kong.
t+{B5212334 4481 F +{B52)2333 2257 www 535 £0m
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YUSHYANG FLOOR CO., LTD

£5-1 Yueh Hu Rd., Houli Hsiang,

TW-421 Taichung City

Test order Ho. 2017-0720

Date of order:
Respongible:
Pages:

Methodis):

HEE 28012000
SAN BIO-12/34

SANITLZED AG

Erich Rohrbach
Head Mcroticiogy

5 Areifresh

Burgdod, 08.06.2017

Determination of the antimicrobial activity

23.05.2017

Cuanttative analysis for determination of tha
bacterrostalic actvity, fm 35x35mm; inoculurn 120ul;
Quaditative test for determination of the antimyootic
effeciveness:

Tre findings arg vald for the lesied obiec{s)enly. Fling record of répor and documeniation i 16 years

SANITEED AG
Lyviachilredie 35 | PO Box 1845 | 340N Bargdeal | Swilipand
Frasae sd (R34 S37 1615 | Fan w81 10D HISFT 16 19 | oo ol irv 0ol Eav™ | v Aarwlied Lo



Swiss antimicrobial expertive
since 1935
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License Partner
Certificate

We herewith certity that

. il

has carned cut all necessary trials, that the respective articles have successfully
passed all tests according tc the strngent Sanitized” licen<e standard, and that he
s committed to a reqular quality coatrol program

~he company has been appioved as Sanitiza3* license partner and has the right to
distinquish its respective articles with the Sanitized® Quality Seal

SAMNITLEED AL




SANITIZED AG

Results
Description of sample

Sample number; 2017-0730-01 Received,
Business: POLYMER Type:
Idenlification: Sample 1

Main Componeni: Wood

Appearance: Wood color

Field of Application: Wood Flooring (sobvanl based)

Sanilized Producis: Sanitizecs® PL 21-60

Declared quantity; 0.2%

Remark: Production sample

Test results of the SANITIZED-laboratory

Cualitative test for delermination of the antimycotic effectiveness:

Method Test point - Growth Halo in mm

SAN BIO-12M4  Aspergilius niger ATCC 8275 Weak -

Criantitative anahysis for delermination of the bactenostatic activibe

Method Testpoint, = . hetivity  Reductionin%

JIS £ 28012010  SlaphyloCoccus auraus =350 =99 87
ATCC 5534P

Cutfomad; YUSHYANG FLOOR CO. LTD, TW 421 Tachung City
Tesi cador Mo - 20470030 7 08 06 2007

23.05.2017
Cualty comtrol

Eu'lil.mjin-n
Good elfec]

Evaluation
Eood atfect



SANITIZED AG

Results
Description of sample

Sample number; 2017-0730-02 Received:
Business: POLYMER Type:
Identilication: Sample 2

Main Componeni: Wood

ADpPEarance; Wood color

Field of Application: Wood Flooring (watarborne)

Sanilized Producls: Sanitizec® F 11-40

Declared quantity; 0.2%

Remark: Production sample

Test results of the SANITEZED laboratory

mamﬁyemh determination of the antimycotic effectiveness:

Method Test point - _ Growth Halo in mm

SAN BIO-12/94  Asperglius niger ATCC B275 Weak -

Cuantitative analysis for datermination of tha bactenostatic activity:

et EA961 PO e ity e edicion s

JIS Z 2801:2010 Siaphylococcus auraus »3,50 =93 87
ATCC 6538P

Cutfemai: YLUSHYANG FLOOR CO. LTD, TW &2\ Tachung Gty
Test cadar Ko - 200VF-0030 1 08 06 2017

23.05.2017
Clualty control

_E_'gﬂil.m_ﬂnn
Good elfec]

Evaluation
GEood atfect
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Certificate of the Type Approval of Product
Burcaw of Standards, Metrology and Inspection, Ministry of Economic Affairs

wE s t TAL08537020030 # 00

Certificate
g o $HPRRT -
BEEERBORT  BPRT > B8RRI
RA AL 1 T53702 e RRTERLF

The application mude by for Type Approval of Product
s e reviewed and found 1o be in compliance with nelased repulations. Therefone appeoval i pransed with the Certification Mark e
and Memtification Mo TH3T02, Dewaals of the appooval are as follows

¥ A iR RS
Applicant
i, B SPTHERLEBICOWEE
Address
TP %
Type/name of
— « & oMme 412,39, 20.00.5-E, 4412, 99. 52. 00. 3-E

C.C.C Code -
— P LM HMAERTNR

Chinese namé ;
E-RAEM C Compomte wood flmrlng

English name

m Al X ¢ YS-EI8F1(18mmy PP ERE &M AR TR 3] »
Tyvpe A*'ﬁFi@.Hlﬂ%Sﬁ 1%)

A~ 2FA KX ¢ YS-EI2F1(12mm, F1), YS-E13F1(13mm, F1), YS-E14F1(14mm, F1), YS-

Series Type E1TF1(1Tmm, F1)(EAFE &)

2~ AR/ aig CONSII342 (10310094k2)
Standards / Date

1R 5 538

This cemtificate shall be ixsued by the BSMI

FEEMENEEN R RS RS THAE BT s
https://www. bsmi. gov, tw

@i PERA 108 F 11 A 26 2!

Approval Date 019 (yeary 1l {month) 26 (day)
AEEFUMME 111 k2 11 A 25 2]
Expiration Date 2022 (vear) 11 {month} 25 {day )
HiERN  PERRA 108 # 11 A 26 B8
Pate of issue 2019 (yeary 11 {month) 26 {day)

i b % R MRS AR AR S R I R A SR E 1R 0 MR AR -

#IW #1A
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WO R E & TR-19-06774
C-19-16445
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T £ dgt A ush
N
£ ® B b isdekEAmed
£ oH B B e RS
t & £ f SRR
2 £ 0B A MEUNE): YS-EIEF) - BA C 18mmc PHREEFLEEREHRF
BR800 S  RRRGRTD CYS-EIZFL  BE C 12mmc PRFRSHRSANFI
OB A H: NI
% 4 8 M WEEI08178
% B M I0BEIOA 178108110050
i 0 LA BT G A Bk 8 AL LR B IR
2EEAE R ATEA el R s AR
RBADNFREDRN L S ETaHFLY
314#1-3—1‘1‘&1“::‘#!&113&35&{#
K oM #H R
EX i
Wi B L SR FiENMASAL (MDL) o g
PR ol R A (mgdll) NI, 0,05
P - (mgll) N.D. 0.03 CNS 1134201035 108)
womi g 4air3 e
LB e
a8 ELdTELE S F A e AL (MDL) Bl S
P R o A - R (me/L) NI 0.05
ELAE -2 W (mpl) N 005 CHS 342103 5-108)
Bk dotk3 -

TR 11 AR AE B AR AT Sk MR AL OMDL) 2 et NDL TR R
2% & F i RS AL AOMDL) » fo i S TARRLAIODLIEY » U <02 "R F
Hipguytigamn
MDD, = Mot Detected 7 kig g
IAR TR S RONS N32003 - 10 B )i n &
AR E AR M T 8130000006
SONS NI3420103 - 108 LA PRl 6 FLBA AR A0 04 me/L et F « )40 0.3 mglatF
P00 A 0.7 mg/LRL°F « 4440 0.5 mp/l st
Fodl# i S A0 20 mg/Lit F o 33940 Is__a;l B
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Taiwan-made MIT Smile Product Certificate

7 % | In witness hereof ‘
REESEMITHNEERRE S0 " Eus This is tohcertify th?t your aipplicati:n satisfactorily
MlTﬁ%Eﬂmﬁﬂﬁﬁﬂﬁﬁﬂﬁlﬁj |E . passes the “ Imp l_!rnentat on an Mgnagement
Guidelines for the Taiwan-made MIT Smile Product
& - SRR RS E 'F-’: Certification System ”as detailed hereunder :
emEmMm : 02300509 /A @certificate No. : 02300509
O = & IE . HAFHRARAS ¢ b @ Name of certified enterprise : YUSHYANG FLOOR
N\, A 1\ CO,LTD.

.»",.‘.

o — # % : 86815898 _ v “ o episass
Y/
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Industrial Technology
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AR T 10607C02694-1-1-01
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Industrial Technology
Research Institute
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1.1 4R 3% 2 i B

B — Carrymay® % 45 it Kibig

1.2 Bk R
ﬁ@]fﬁli mfﬂmﬁl ‘iﬁ GC %gﬁ.ﬁ%-ﬂ]ﬁﬁﬁ
(8~14) pm
ASTM-E1933-99a | Carrymay® 4 35 i A5 40.5 0.99
1L 3 337,80

1. B8 ik
APIRAE XA 01T F 8 A 10 8 N34y M8 — R 321 SEEMHHER PO
AT = Li‘mﬁsg
2. MR F & .
21 AMEMPGRRABRAMR T BEREOA T EHEMARES
B& > #igmRoig -
22 A K 2 ¥ 58 4R 4 A "Standard Test Methods for Measuring and
Compensating for Emissivity Using Infrared Imaging Radiometers™' -
2.3 BATT IS AR SR A A8 AR A I iAo R AR A BIR B 0 RIS
M6 > i BARA R R F R S R RA A RIBRTA
TAEAREEA SR MRS E LM B AN & DB B Ak MEEAT
HHEHE -
142

HELADERETOAE TR EEHEAAY AR AL BT U A 2R EERENHE
20170811 14:09:06 636380573465460767



& 455 1 10607C02694-1-1-01
TR ZEbR
£ ey
24 PHBTHRHELREREENG~149) um FTaR 4 £ T4 -
3. PIRIR AT

RBIRA E GRS TF IR b WFT -

BHEBE (23.0£3.0) C

AR L (50£10)%

4. MR E AR R4
it 8 8
1% it Ak it A R

% (4% EE Y5 )
by oh : NML 2016/07/07

el ik TisOFT-0805178 (TAF N0S81) T160091A =15y
# UCAN 2017/03/01

2 % 1 10061505 (TAF 2875) U0511001-1 (=3

[11. %= 3F#

1. ASTM E1933 - 99a, Standard Test Methods for Measuring and Compensating for
Emissivity Using Infrared Imaging Radiometers, 2010,

252
REABARTOAE R EEMELRLEN - A LRES BATHORERZRSERA WA E -

20170811 14:09:06 636350573465460767
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National Institute of Measurement and Testlng TEChI'IﬂI{}gy’

o X, AR

Test Report
m&‘ﬁdﬂiﬁﬂbﬁi 083
= N = T s
Paine it == &8 201807000839 = ‘”aégg‘;*g'g“ggaﬁg
b
Reprie 13§rf?c95§33n§2e
E P & W AR SPR/NE]  YUSHYANG FLOOR CO., LTD.
Customer
¥ S B B G-Power EAIRERIBALIMNR K HDAR
MName Of Sample
R S /@ % GP-WoodF | oors001
Type/Specification
& S /
Ex-Factory No.
T 5T APR/AT)  YUSHYANG FLOOR CO., LTD.
Manufacturer

e
= ==
oo A B Al

um Approved by /%/“ g_ [@
¥ | &
2226387 Checked by ﬁ%
Mo &

Verified by
WEBBHEERR:
3 " 2018 07 24 1, HEORARERAE
i B4 s R H 2. SERABME—HE
Test Dale Year Month Day 3. SEBAEAMEITED

4, JERIREM TR

hESRIFEERIATESS (CNAS) INAHERS: No.L0893 Wk HHIE: 028-84404337
China National Accreditation Service for Conformity Assessment  HiifE1%: 028-84404913

Accreditation Certificate No.LO893 Telephone

it PE - @ - REEWE 105 #i4E: 610021
Address:No.10, Yushuang Road, Chengdu, Sichuan, China Post Code

{53 : 028-84404149 Bl kfzx@nimtt.com

Fax E-rmail
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Test Report- MIMTT

WERS:
Report Mo

R FH 201807000839 S

PEESRIEEEZFIARTERSE (CNAS) IAFSEIGE

. o ; . INAEHS:  No L0893
Labaratory Is Accredited By China National Accreditation Service for Conformity Accreditation Certificate No.
o | Musem | TREEERESR |
£ B B8 | g || SBARVRE | EBHS | ARNE
hame Mo Uncerainty/accuracy class! | Certificate No | Valid date to
range maximum permissible error
SRR 2016070501 | (0~1000)7C =00, 6~1.5)'C k=2 i 2018-10-16
201710011128
R 59917 (-40-1200)C E(0.3~3.5)C &2 HE 2015-08-16
201708008472
AR e -
Environmental Conditions For The Test
= AR AT — kB 221 B
TR : - MR HE:
Ambient Temperature 21.3C Relative Humidity 67% Others !
HEiHBR: /
Remarks
W B/ R
Data / Resulis Of Test
AR B MR R
(8714) umimLISMER MR 0. 68
i AREEE, HRET 8 CRIMRES LT,
G 1 AR R AU 2 R S ey A A .
It's Effect That The Results Of This Report Relate Only To The Sample(S) Tested.
2. REXRRITA, THBHEHARS.
This Report Cannot Be Partly Copied If Not Allowed By NIMTT.
MR EESREA (v200810) | n#x , =
Continued Page Of Test Report Page of
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T B PAAZ AR oy B B = 3 3 5 e018BO81 )

fh b EPTTTEERS —ER 101 3%

&5 - (03)5715131 &M 35482 : 0972289121
e-mail : jhchao@mx.nthu.edu.tw

I :(03) 5722660

ZYRHAL © W HESATATRATI(YUSHYANG FLOOR COLLTD) o™ o

v

H 4k ehEREE R SRS 86-1 5 ai_::._:: "I"AF B
% % : (04)25586289 \ ‘ 4{‘
et e
% JT : (04)25586287 S el
0o : Testing Laboratory
e-rail © service@carrymay.com.tw 0739
BEsd A ¢ BlREFIS

(107.08.23)
— ~ ERBEHEEL/ O - YR BIR A T E4/2018/08/22

= - e 2
=~ PREEFF AR R ¢ SUBEE Ariseic ] -

F o~ sHABFRE ¢ £950,0008) -
N~ ITESR  WITRE

BHEUEE(HN/AT) ELiE et

G-Power EMpEERARNEE <100 <10 <10 <009 FEiils
1551 SEERH]

51 #8(°K) » #ACPThESE ZCU) BRARGHERE - X Pt 202ThE
DM TP AcER + B&C) (R ROBUHFHIE BIER -

B2 EEIEEAD="K/M810-"Tr/259-""U370-Al = | BIfS &L iTEEEI( &
FEAED A A SEEES L 100/12/2] it s =85 1000005724506, ) -
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& BRI A IRR 8 S 52 8]
AT BBRARR I TR B MR FH 105 3
BEMESBER AR E

B ¢ SR PR 8) WARNFR] C 107 08 B 13 8 koF k4
¥ 0 oA ox dCAkBEN] ¢ 107 08 A 27 8 13 85 59 4
2R - G-Power 4 #yfEF A ig REBH:I107HF09 A 118
B4k ¢ AR8026901(TB-18-05152) R4 443% 0 AR/2018/8026901
Bk 0 e Rma fristk % A TR
ik bt ¢ %
& &
B | %A 8 i R A e
32T
WIE S T % Sk gk o e NIEA R201.15C
R GRTan ND<0.016 (mg/L) |NIEA R306.13C/M104.02C| 0.05 (mg/L)
¥R d R dash ND<0.038 (mg/L) |NIEA R306.13C/M104.02C| 0.3 (mg/L)
* |3 R P sadg ND<0.010 (mg/L) |NIEAR306.13C/M104.02C| 0.3 (mg/L)
¥R dE P ND<0.01 (mg/L) NIEA R309.12C 1.5 (mg/L)
* | R P e ND<0.017 (mg/L) |NIEA R306.13C/M104.02C| 0.15 (mg/L)
* R HRPHER ND<0.0004 (mg/L) NIEA R314.12C | 0.005 (mg/L)
*OlE SR PAas ND<0,017 (mg/L) |NIEA R306.13C/M104.02C| 0.3 (mg/L)
LTZEE

M LARL OB TREZFIAFTHE R L FVHNEMELH  HEALT
B B G-06) 3 36 R (1G1-09) -
2AMERIR -
3ARMA B FHRET 7 o BRIIEERR B SR EWT  BRAE M T ES -
SAEH FEMPAERZ ME ML ND” 7 » B EAREMRMMDL) ¢ # &# MDL {24854 i
SRS Y " <M SR M BT kT dBiEdiEA LT A -
SAMSdEtEn gl AMSEHEHEL AN FHEEAYA LT RRS2H -
6,208 AR E R [8— ik 86815898 /i 4L B 10 S i5 A MudR AT FRAY 31/ & 5 A EE L GP-Wood Floors-001 «
(F1e i)
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